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B20K235M

Pos. Codice Caratteristiche Descrizione
Ref. Code Features Description
1 B20K-04-04 Frount Cover
2 35.5x2.65 O ring
3 B20K-04-03a Body
4 C09906 B20KB-04-05 PANNELLO CONTROLLO B20KB-04-05 Control Panel
5 C09908 PULSANTE START B20-30K Start Buttom
6 C09909 PULSANTE STOP B20-30K Stop Buttom
7 C09910 TIMER B20-30K Timer
8 B7LB-01-17 cover
9 M6x35 cross recess pan head screw
10 B20K-04-01 Top Cover
11 M5x10 cross recess pan head screw
12 B20K-04-17 Biaxial pressure cover
13 M6x10 cross recess pan head screw
14 B20K-04-16 Single bearing gland
15 B20F-04-18 Cover for Bearing Seat Oil Hole
16 M6x20 Socket screw
17 6 Spring washer
18 C09889 6 GUARNIZIONE 6 B10-20-30K Flat gasket
19 B20K-04-15 Bearing pedestal
20 C09911 16 SEEGER ESTERNO 16 Shaft with card spring
21 C09912 B20K-01-01-01 VITE SENZA FINE B20K-01-01-01 Worm Gear
22 SG29x52x8 Skeleton oil seal
23 C09857 6203 CUSCINETTO 6203 Bearing
24 B20K-01-01-04a Motor rotor
25 A3x25 Flat key
26 B20K-01-01-05a Motor stator
27 C09857 6203 CUSCINETTO 6203 Bearing
28 Centrifugal switch
29 B20KJ-01-01-03 Motor end cover
30 M6x20 Socket screw
31 Motor Fan
32 C010361 B20JA-04-20 Back cover
33 M6x70 Socket screw
34 C09951 Z-15GW22 FINECORSA EL. Z-15GW22 Limited Switch for Saftey Cover
35 C09913 B20F-01-26a CORONA DENTATA INTERNA B20F-01-26a Inner Gear
36 M6x30 Socket screw
37 C09956 B20K-05-01-01 COPERCHIO LATERALE B20K-05-01-01 Side Cover
38 C09966 B20K-05-02-01 ANELLO COPERCHIO B20K-05-02-01 Base for Saftey Cover
39 C09914 B20KB-05-02-02 COPERCHIO DI SICUREZZA B20KB-05-02-02 Saftey Cover
40 ACB20KBL B20F-04-14 PENTOLA Bowl
41 ACB20KBR B20F-01-28 SPATOLA Beater
42 ACB20KHK B20F-01-29 UNCINO Hook
43 ACB20KWP B20F-01-27-00 FRUSTA Whip
44 C010452 M10 DADO Nut
45 C09917 10 ROSETTA ELASTICA 10 B20-30-40K Spring washer
46 C09896 10 GUARNIZIONE 10 B10-20-30K Flat gasket
47 C09915 6201 CUSCINETTO 6201 B20-30K Bearing
48 C09916 B20K-01-03 ALBERO INGRESSO B20K-01-03 Input Shaft
49 C09918 A5x15 CHIAVETTA A5x15 B20-30K Flat key
50 C09919 B20K-01-01-02 INGRANAGGIO B20K-01-01-02 Worm Gear
51 C09915 6201 CUSCINETTO 6201 B20-30K Bearing
52 M10 Nut
53 C09917 10 ROSETTA ELASTICA 10 B20-30-40K Spring washer
54 C09896 10 GUARNIZIONE 10 B10-20-30K Flat gasket
55 C09915 6201 CUSCINETTO 6201 B20-30K Bearing
56 C09920 B20K-01-04 ALBERO INTERMEDIO B20K-01-04 The bridge axis
57 C09918 A5x15 CHIAVETTA A5x15 B20-30K Flat key
58 C09918 A5x15 CHIAVETTA A5x15 B20-30K Flat key
59 C09921 B20K-01-06 INGRANAGGIO ALBERO INT.B20K-01-06 Big gear for bridge shaft
60 C09922 B20K-01-07 MANICOTTO ALBERO INT.B20K-01-07 Bridge shaft sleeve
61 C09923 B20K-01-05 PIGNONE ALBERO INT.B20K-01-05 Cross axle pinion
62 C09915 6201 CUSCINETTO 6201 B20-30K Bearing
63 M12 Nut
64 C09881 12 ROSETTA ELASTICA 12 B10-20-30-40K Spring washer
65 C09924 12 GUARNIZIONE 12 B20-30-40K Flat gasket
66 C09857 6203 CUSCINETTO 6203 Bearing




67 C09925 B20K-01-10a FLANGIA DI CHIUSURA B20K-01-10a Ratchet top cover
68 C09926 B20K-01-11 RUOTA A STELLA B20K-01-11 star wheel

69 C09927 B20K-01-12 RULLO B20K-01-12 pin roller

70 C09928 B20F-01-13a MOLLA A PRESSIONE B20F-01-13a Roller pressure spring
71 C09929 B20K-01-14 ANELLO ESTERNO B20K-01-14 outer ring

72 C09930 B20K-01-15a FLANGIA DI CHIUSURA INF.B20K-01-15a Ratchet lower cover plate
73 C09931 B20K-01-17 INGRANAGGIO SUPERIORE B20K-01-17 Top gear

74 C09932 B20K-01-18 BOCCOLA USCITA B20K-01-18 Output shaft gear sleeve
75 C09933 B20K-01-19 FRIZIONE B20K-01-19 Output shaft clutch
76 C09934 B20K-01-09 ALBERO USCITA B20K-01-09 Output shaft

77 C09935 A6x15 CHIAVETTA A6X15 B20-30K Flat key

78 C09936 A6x32 CHIAVETTA A6X32 B20-30K Flat key

79 C09937 A6x40 CHIAVETTA A6X40 B20-30K Flat key

80 C09932 B20K-01-18 BOCCOLA USCITA B20K-01-18 Output shaft gear sets
81 C09938 B20K-01-20 INGRANAGGIO INFERIORE B20K-01-20 Downlink gear

82 C09939 B20K-01-21 CUSCINETTO B20K-01-21 Bearing sleeve

83 C09940 6205 CUSCINETTO 6205 B20-30-40-60K Bearing

84 C09941 25 MOLLA 25 B20-30K Shaft with spring

85 C09942 25x52x7 PARAOLIO 25x52x7 Oil seal

86 C09943 B20F-01-23b RINVIO B20F-01-23b translocation

87 C09944 16 ROSETTA 16 B20-40K Flat mat

88 C09945 16 ROSETTA ELASTICA 16 B20K Spring washer

89 M16 Nut

90 M12 Nut

91 C09924 12 GUARNIZIONE 12 B20-30-40K Flat key

92 C09946 B20F-01-24 INGRANAGGIO PLANETARIA B20F-01-24 Planetary gear

93 C09857 6203 CUSCINETTO 6203 Bearing

94 C09947 B20F-01-25a INGRANAGGIO PLANETARIA B20F-01-25a Planetary gear

95 C09948 A5x18 CHIAVETTA A5X18 B20-30K Flat key

96 C09949 8x30 SPINA 8X30 B20-30K Round pin

97 C09875 6204 CUSCINETTO 6204 B10-20-40K Bearing

98 C09950 25x47x10 PARAOLIO 25x47x10 Oil Seal

99 M8 Ball of handle

100 B20K-03-01a handle for VAT lock
101 B20K-03-02a base for handle

102 4x30 elastic cylindrical pin
103 B20F-03-03a Variable speed spindle
104 9%1.8 O ring

105 M6x16 Socket screw

106 B20K-03-04 Change seat

107 37.5%2.65 O ring

108 B20F-03-06 Gears with spring
109 B20F-03-05 Gears with ball

110 B20F-03-07 eccentric bushing
111 4x22 elastic cylindrical pin
112 B20K-03-08 Fork guide

113 C010450 B20F-03-09 CERNIERA Fork

114 C09896 10 GUARNIZIONE 10 B10-20-30K Flat gasket

115 C09917 10 ROSETTA ELASTICA 10 B20-30-40K Spring washer

116 M10 Nut

117 C0O10453 B20F-03-12 DADO Fork with nut

118 C0O10454 B20F-03-11 MOLLA Fork spring

119 B10K-03-10 Fork top pin

120 B20K-06-01 Sticker

121 B20KB-04-06-02 Upright

122 B20K-04-07 Cover foR Upright
123 B20K-04-08-01/03 Rubber Feet

124 B20K-04-08-02/04 Rubber Feet

125 B20K-04-08 Base

126 M8x55 Socket screw

127 M8x55 base for VAT lock
128 B10K-03-01 handle for VAT lock
129 B10L-03-01-01 rubber for handle
130 8 Flat washer

131 8 Spring washer

132 M8 nut

133 B20K-04-10 VAT positioning pin
134 8 Flat washer

135 8 Spring washer

136 M8 hexagon nut




137 B20KB-04-09 base

138 B20K-04-13 clamp

139 B20KB-08-01 plate for limited switch bowl
140 C09889 6 GUARNIZIONE 6 B10-20-30K Flat gasket

141 6 Spring washer

142 M6x25 hexagon bolt

143 M8 hexagon nut

144 M8x35 screw

145 B20KB-07-07 plate for bowl

146 B20KB-07-02 mandril

147 SPL520-01-14-05a Spring

148 B20KB-07-01 base

149 M5x30 Socket screw

150 5x30 Straight Pin

151 B20KB-07-04 plate for limited switch
152 B20K-02-13 ring

153 B20K-02-15 handle

154 8x40x2 pin

155 3.2x18 pin

156 B20K-02-12 studdle

157 B20K-02-14 Lifting connecting rod
158 C010452 M10 DADO hexagon nut

159 C09896 10 GUARNIZIONE 10 B10-20-30K Flat gasket

160 C09897 B20L-02-04 MOLLA B20L-02-04 B10-20-30K spring

161 M4x30 cross recess pan head screw
162 M4 hexagon nut

163 C09951 Z-15GW22 FINECORSA EL. Z-15GW22 Limited switch for bowl
164 M4 hexagon nut

165 M5x16 cross recess pan head screw
166 5 spring

167 5 Flat washer

168 B20KB-07-05 base

169 B20KB-07-06 Adjusting nut plate
170 M5x10 cross recess pan head screw
171 B20KB-08-02 Box for limited switch
172 C09899 SN7311 FINECORSA EL. SN7311 Limited switch for bowl
173 C010504 B20K-05-05 CASSETTA ELETTRICA electric box

174 C09902 CONDENSATORE DI AVVIO B20K235M starting capacitor

175 C09901 CONDENSATORE B20K235M run capacitor

176 B20E-04-07-01 Capacitance clip

177 C09952 TELERUTTORE B20K235M AC Contactor

178 C09903 M16x1.5 PRESSACAVO M16X1,5 Power cord lockout
179 C010032 PROTEZIONE TERMICA 10A B20K235M Over load protector
180 C09904 CAVO ELETTRICO+SPINA B10-20K235M Electric wire

181 B20K-05-06 cover of electric box
182

183

184 C010034 ELPLB20K235M MOTORE ELPLB20K235M

200 C0O10351 Assembly MANIGLIA DI VELOCITA B20K Speed handle

(*): fuori produzione / out of production

@ : ricambio consigliato / spare part suggested




183
184 C010034 ELPLB20K235M MOTORE ELPLB20K235M
200 C010351 Assembly MANIGLIA DI VELOCITA B20K Speed handle

(*): fuori produzione / out of production

® : ricambio consigliato / spare part suggested






